Pe0¢

Ride Designs Parts
Manual

Ride Designs® toll-free: 866.781.1633
a branch of Aspen Seating, LLC phone: 303.781.1633

www.ridedesigns.com
8100 SouthPark Way, C400

Littleton, Colorado 80120 USA



Table of Contents
Content Page

Ride® Custom Back Parts

FlexLoc

Assembly ... 4
FlexLoc Fixed Pin Assembly.............coooiiiiiiii, 5
FlexLoc Quick Release Pin Assembly............coooooiiiiiiiiiiiiin, 6
FlexLoc Universal Clamp Assembly..............ccoooii 7
FlexLoc Adapter Plate Assembly............coooiiiiiiiiiiiiin 8
FlexLoc Power Screw Kit........ooouuiiiiiiiiiiic e Q
Invacare T-Nut Adapter Kit.........coooiiiiiiiiiiee e, 10
Ride Custom Back Headrest Adapter Kit............cooovveiiiiiiiiiiininn, 11
Ride Custom Back Mounting Assembly.................cooiii, 12
Ride Custom Back Double Mounting Assembly...........................l. 13

Ride® Java® Back Parts

Java Back Mounting Assembly, Left................ooo 15
Java Back Mounting Assembly, Right...............coooiii 16
Java Decaf Back Assembly...........oooooiiiiiiii 17
14" Java Back Latch Pin Bracket Assembly.................. 18
15-20" Java Back Latch Pin Bracket Assembly..................... 19
Java Grande Back Latch Pin Bracket Assembly.................... 20
Pelvic Wedges (Java TLP, Corbac TLP).........coiviiiiiiiiiie e, 21

Java Back Headrest Adapter Kit..........oooveiiiiiiii 22
Java Back Cover Assembly............o.oooii 23
Java Back Plastizote. .........ooooiiiii 24
Java Back Polyurethane Foam...............ooooiiiiiii, 25
Java Back Cover.......oooiiiii 26
Java Back Fixed Lateral Assembly................ 27
Java Back Swing Away Lateral Assembly, Right............................. 29
Java Back Swing Away Lateral Assembly, Left........................o.. 31

Ride® Java® Cushion Parts

Java Cushion Assembly..............oo 34
Java Cushion Top Foam.........cooiiiiiiiiii 35
Java Cushion Base........ccooviiiiiiiiiieie e 36



Ride® Custom Back Parts



FlexLoc® Assembly

@ r—- LENGTH —.1 @ LENGTH @ ﬂ-‘ LENGTH '$
C )« @ |:|E

)

Part No. Description Part No. Description Part No. Description
025-146 Small Connecting Tube 41/4" 6000-178 Small Adjustment Arm, Pair 21/2" 6000-181 Small Extension Arm |2
025-126 Medium Connecting Tube |5 3/8" 6000-179 Medium/Large Adjustment Arm, Pair |3 3/4” 6000-140 ILorge Extension Arm |2 5/8" ‘
025-147 Large/XL Connecting Tube [9 3/8" 46000-180 Exira Large Adjustment Arm, Pair 5"

i 7 \

L

\

'\\f.-—-.\,\ -] ::
_qu-'./,. e
(8)
Item  Part No. Description
1 See Chart Connecting Tube
2 See Chart Adjustment Arm Assembly, Pair
3 See Chart Extension Arm Assembly, Pair
4 1025139 1.00 Diameter Clamp Body
5 025138 1.00 Diameter Clamp Hinge
6 025-140 .36 O.D. x .055 Wire Diameter x 1.00
7 1015370 Modified M6 x 27mm Low Profile SHCS
8 015292 M8 x 18mm Set Screw w/ Nyloc Patch
9 |015-344 3/16" EClip Retaining Ring
10 |015-295 M5 x 14mm Socket Head Black Zinc

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D 4



FlexLoc® Fixed Pin Assembly

——
——
-,
-

f\\

RN
i
i

e
i
I

J—

|
]

Fle—— T

™,
S

{

S H:L:L-_u:--*’

| @ Hm@ |
O

Item Part No. Description
6000-145 FlexLoc Fixed Pin Assembly

015-303 .375 Clevis Pin

015-354 17/64" 1.D. x .875 O.D. Large Diameter Washer, Black

015-308 44 1.D. x .86 O.D. Triple Wave Washer

N[N —

015317 Mé x 14mm Button Head Black w/ Patch

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D



FlexLoc® Quick Release Pin
Assembly

|

R
/

-
/>"'_'

Item  Part No. Description

1 6000-224 Quad Release Assembly, Each

2 015-332 Panel Nut, 1/2-20 UNC, 1/8" Thick

3 015-305 M5 x 6mm Cone Point Set Screw
FL-QR-RK FlexLoc Quick Release Pin Retrofit Kit, Pair

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D



FlexLoc® Universal Clamp
Assembly

Item  Part No. Description
] 6000-420 Universal Clamp Assembly, Single
2 025-135 .375 Diameter x 1.25 Long Barrel Nut
3 015296 Mé x 40mm Flanged Button Head (Use with 1” Canes)
4 ]015-331 M6 x 30mm Flanged Button Head (Use with 3/4” Canes)
5 015293 Mé x 14mm Button Head w/ Patch Black Zinc
FLMC Universal Clamp Assembly, Pair

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D



FlexLoc® Adapter Plate Assembly

(2)
\2

NS
~
H\H\"H
AR
\ U
Item  Part No. Description
1 6000-187 FlexLoc Adapter Plate Assembly, Single
2 025127 Receiver Block
3 025-154 FlexLoc Adapter Plate
4 015-334 M6 x 1.0 x 10mm Button Head w/ Patch Black Zinc
5 ]025-209 FlexLoc Adaptor Plate, Long
FLMCP1 FlexLoc Adapter Plate Assembly, Pair

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D 8



FlexLoc® Power Screw Kit

Pride & Motion / 2\
(Flat Pannel Mount) ' B

5 P

(Pannel Mount) \ &

o @\

“‘v '5‘\.| Permobil
\.*_/ (Pannel Mount)

® 'I N Permobil
@ /) (Tubular Interface Brackets)
E | 5 ' Pride & Motion
\.~_/ (Flat Pannel Mount)
Item Part No. Description

1 015-333 Mé x 1.0 Diameter x 12mm Button Head w/ Patch Black Zinc
2 015-336 Mé6 x 1.0 Diameter x 16mm Button Head w/ Patch Black Zinc
3 015327 Mé x 1.0 Diameter x 20mm Button Head w/ Patch Black Zinc
4 015-279 M6 x 1.0 Thick x 12mm O.D. Flat Washer Pack
5 015337 M6 x 1.0 Lock Nut

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D



Invacare® T-Nut Adapter Kit

Item  Part No. Description
1 025-172 M6 Double T - Nut
2 015-336 M6 x 1.0 Diameter x 16mm Button Head w/ Patch Black Zinc

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D

10



Ride® Custom Back Headrest
Adapter Kit

-
p
/
/
A
c o O CJ@
)
\

XD @ (D O

@
&,
o o O o
@

oD o (oo

Item  Part No. Description
1 RCB-UHMPRK |Ride Custom Back, Universal Headrest Mounting Plate, Replacement Kit
2  |025073 Headrest Adapter Plate
3 015036 T -Nut, 10-32
4 015049 Screw, Flat Head, Phillips, 10-32 x .50

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D 11



Ride® Custom Back Mounting
Assembly

T
(1)
. . |
R\
\ |f, 3\: |
A
Item  Part No. Description
1 FLXLOCBKMT-S |RCB Single Mounting Assembly
2 |025032 RCB Mounting Assembly (Single)
3 025-031 RCB Mounting Back Plate
4 065017 End Cap, Plastic
5 015-111 Screw, Hex Head, Mé x 16mm, Black, Nylon Patch
6 015-112 Lock Washer, Internal Tooth, M6

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D



Ride® Custom Back Double Mounting
Assembly

™\
\l
r}
Item Part No. Description
1 FLXLOC-BKMT-D|RCB Double Mounting Assembly
2 025059 RCB Mounting Assembly (Double)
3 025031 RCB Mounting Back Plate
4 065017 End Cap, Plastic
5 015-111 Screw, Hex Head, M6 x 16mm, Black, Nylon Patch
6 015-112 Lock Washer, Internal Tooth, M6

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D 13



Ride® Java® Back Parts



Java® Back Mounting
Assembly, Left

Item Part No.

Description

1 6000-626 Java Mounting Assembly, Left

2 |6000-155 Java Clamp Assembly, Left

3  |6000-628 Java Pin Lock Assembly, Left

4 1025-316 Java Depth Angle Adjustment Bracket, Left

5 025-111 Mé Slot Nut

o) 015-276 1/4" EClip

7 1015220 M6 - 1.0 x 15mm Socket Head Screw w/ Nylock Patch (Black)
8 025317 M6 Angle Slot Nut

9 015252 1/4" x 3/4" Clevis Pin

10 1025319 Slot Cover

11 ]015-245 M6 - 1.0 x 12mm Socket Head Screw w/ Nylock Patch (Black)
12 |025-135 .375 Diameter x 1.25 Long Barrel Nut

13 |015-409 M6 - 1.0 X 40mm Socket Head Cap Screw, Fully Threaded

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D




Java® Back Mounting
Assembly, Right

—

A

L
Item  Part No. Description
1 6000-625 Java Mounting Assembly, Right
2 |6000-194 Java Clamp Assembly, Right
3 6000-627 Java Pin Lock Assembly, Right
4 025315 Java Depth Angle Adjustment Bracket, Right
5 1025111 M6 Slot Nut
6 015276 1/4" EClip
7 1015220 M6 - 1.0 x 15mm Socket Head Screw w/ Nylock Patch (Black)
8 025-317 M6 Angle Slot Nut
9 015-252 1/4" x 3/4" Clevis Pin
10 |025-319 Slot Cover
11 |015-245 M6 - 1.0 x 12mm Socket Head Screw w/ Nylock Patch (Black)
12 |025-135 .375 Diameter x 1.25 Long Barrel Nut
13 |015-409 Mé - 1.0 X 40mm Socket Head Cap Screw, Fully Threaded

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D




Java® Decaf Back Assembly

Item Part No.

Description

1 025-146 Connecting Tube, Small

2 6000-178 Adjustment Arm Assembly, Small, Pair

3 6000-181 Extension Arm Assembly, Small

4 1025138 1.00 Diameter Clamp Hinge

5 1025-161 1.00 Diameter Pediatric Clamp Body

6 025-162 Clamping Plate

7 025-140 .36 O.D. x .055 Wire Diameter x 1.00
8 ]015-370 Modified M6 x 27mm Low Profile SHCS
9 015-344 3/16" E - Clip Retaining Ring

10 [015-292 M8 x 18mm Set Screw w/ Nyloc Patch
11 015295 M5 x 14mm Socket Head Black Zinc
12 |015-349 M6 - 1.0 x 12mm Flat Head Socket Black Zinc w/ Patch

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D

17



14”7 Java® Back Latch Pin Bracket
Assembly

DISCONTINUED - STILL AVAILABLE WHILE SUPPLIES LAST

Item  Part No. Description

1 065-197 Latch Pin Bracket, Double Flanged Pins, Small

2 |015-245 M6 - 1.0 x 12mm Socket Head Screw w/ Nyloc Patch (Black)
3 015246 M6 x 18mm O.D. x 1.5mm Thick Flat Washer

4 025-111 M6 Slot Nut

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D 18



15-20” Java® Back Latch Pin
Bracket Assembly

Item Part No. Description
] 065-198 Latch Pin Bracket, Double Flanged Pins, Large
2 015-245 Mé - 1.0 x 12mm Socket Head Screw w/ Nyloc Patch (Black)
3 015-246 M6 x 18mm O.D. x 1.5mm Thick Flat Washer
4 025111 M6 Slot Nut

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D



Java® Grande Back Latch Pin
Bracket Assembly

Item  Part No. Description
1 025213 Latch Pin Bracket, Large
2 025214 Latch Pin, Java Bracket, Grande
3 015-381 M8 x 24mm O.D. Washer, Black
4 1015380 M8 x 1.25 Nylock Nut, Black
5 015-245 M6 - 1.0 x 12mm Socket Head Screw w/ Nylock Patch (Black)
6 015246 M6 x 18mm O.D. x 1.5mm Thick Flat Washer
7 025-111 Mé Slot Nut

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D



Pelvic Wedges

Part No. Description Price (MSRP)
1 JB-PW Java Back and Corbac TLP, Pair  |$45.00

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D



Java® Back Headrest Adapter Kit

Item  Part No. Description
1 JB-UHMP Java Back, Universal Headrest Mounting Plate
2 |025-073 Headrest Adapter Plate
3 015-049 Screw, Flat Head, Phillips, 10-32 x .50

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D



Java® Back Cover Assembly

/

ltem Part No. Description
1 See Chart Plastizote
2 JB-FAS Java Back Stay (Pair)
3 See Chart Polyurethane Foam

4 See Chart

Java Back Cover

L./

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D




Java® Back Plastizote

Part No. Description

065-092 |Plastizote, 1/4", 12" (Decaf]
065-093 |Plastizote, 1/4", 12" Tall (Decaf)
065094 |Plastizote, 1/4", 13" (Decaf]
065-095 |Plastizote, 1/4", 13" Tall (Decaf]
065-228 |Plastizote, 1/4", 14"

065-230 |Plastizote, 1/4", 14" Tall

065-098 |Plastizote, 1/4", 15"

065-099 |Plastizote, 1/4", 15" Tall

065-100 |Plastizote, 1/4", 16"

065-101 |Plastizote, 1/4", 16" Tall

065-102 |Plastizote, 1/4", 17"

065-103 |Plastizote, 1/4", 17" Tall

065-104 |Plastizote, 1/4", 18"

065-105 |Plastizote, 1/4", 18" Tall

065-106 _|Plastizote, 1/4", 19"

065-107 |Plastizote, 1/4", 19" Tall
065-108 |Plastizote, 1/4", 20"

065-109 |Plastizote, 1/4", 20" Tall

065-126 |Plastizote, 1/4", 10" (Decaf]
065-130 |Plastizote, 1/4", 10" Tall (Decaf
065-229 |Plastizote, 1/4", 14" Deep
065-167 |Plastizote, 1/4", 15" Deep
065-168 |Plastizote, 1/4", 16" Deep
065-169 |Plastizote, 1/4", 17" Deep
065-170 |Plastizote, 1/4", 18" Deep
065-171 |Plastizote, 1/4", 19" Deep
065-172 |Plastizote, 1/4", 20" Deep
065-231 |Plastizote, 1/4", 14" Tall Deep
065-174 |Plastizote, 1/4", 15" Tall Deep
065-175 |Plastizote, 1/4", 16" Tall Deep
065-176 |Plastizote, 1/4", 17" Tall Deep
065-177 _|Plastizote, 1/4", 18" Tall Deep
065-178 |Plastizote, 1/4", 19" Tall Deep
065-179 |Plastizote, 1/4", 20" Tall Deep
065-232 |Plastizote, 1/4", 14" Grande
065-181 [Plastizote, 1/4", 15" Grande
065-182 |Plastizote, 1/4", 16" Grande
065-183 |Plastizote, 1/4", 17" Grande
065-184 |Plastizote, 1/4", 18" Grande
065-185 |Plastizote, 1/4", 19" Grande
065-186 |Plastizote, 1/4", 20" Grande
065-233 |Plastizote, 1/4", 14" Grande Deep
065-188 |Plastizote, 1/4", 15" Grande Deep
065-189 |Plastizote, 1/4", 16" Grande Deep
065-190 |Plastizote, 1/4", 17" Grande Deep
065-191 |Plastizote, 1/4", 18" Grande Deep
065-192 |Plastizote, 1/4", 19" Grande Deep
065-193 |Plastizote, 1/4", 20" Grande Deep

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D 24



Java® Back Polyurethane Foam

065-074 |Polyurethane Foam, 1/2", 12" (Decaf]
065-075 |Polyurethane Foam, 1/2", 12" Tall (Decaf)
065-076 |Polyurethane Foam, 1/2", 13" (Decaf]
065-077 |Polyurethane Foam, 1/2", 13" Tall (Decaf)
065-234 |Polyurethane Foam, 1/2", 14"

065-236 |Polyurethane Foam, 1/2", 14" Tall

065-080 |Polyurethane Foam, 3/4", 15"

065-081 |Polyurethane Foam, 3/4", 15" Tall

065-082 |Polyurethane Foam, 3/4", 16"

065-083 |Polyurethane Foam, 3/4", 16" Tall

065084 |Polyurethane Foam, 3/4", 17"

065-085 |Polyurethane Foam, 3/4", 17" Tall

065086 |Polyurethane Foam, 3/4", 18"

065-087 |Polyurethane Foam, 3/4", 18" Tall

065-088 |Polyurethane Foam, 3/4", 19"

065-089 |Polyurethane Foam, 3/4", 19" Tall

065-090 |Polyurethane Foam, 3/4", 20"

065-091 |Polyurethane Foam, 3/4", 20" Tall

065-124 |Polyurethane Foam, 1/2", 10" (Decaf)
065-125 |Polyurethane Foam, 1/2", 10" Tall (Decaf)
065-235 |Polyurethane Foam, 1/2", 14" Deep
065-139 |Polyurethane Foam, 3/4", 15" Deep
065-140 |Polyurethane Foam, 3/4", 16" Deep
065-141 |Polyurethane Foam, 3/4", 17" Deep
065-142 |Polyurethane Foam, 3/4", 18" Deep
065-143 |Polyurethane Foam, 3/4", 19" Deep
065-144 |Polyurethane Foam, 3/4", 20" Deep
065-237 |Polyurethane Foam, 1/2", 14" Tall Deep
065-146 |Polyurethane Foam, 3/4", 15" Tall Deep
065-147 |Polyurethane Foam, 3/4", 16" Tall Deep
065-148 |Polyurethane Foam, 3/4", 17" Tall Deep
065-149 |Polyurethane Foam, 3/4", 18" Tall Deep
065-150 |Polyurethane Foam, 3/4", 19" Tall Deep
065-151 |Polyurethane Foam, 3/4", 20" Tall Deep
065-238 |Polyurethane Foam, 1/2", 14" Grande
065-153 |Polyurethane Foam, 3/4", 15" Grande
065-154 |Polyurethane Foam, 3/4", 16" Grande
065-155 |Polyurethane Foam, 3/4", 17" Grande
065-156 |Polyurethane Foam, 3/4", 18" Grande
065-157 |Polyurethane Foam, 3/4", 19" Grande
065-158 |Polyurethane Foam, 3/4", 20" Grande
065-239 |Polyurethane Foam, 1/2", 14" Grande Deep
065-160 |Polyurethane Foam, 3/4", 15" Grande Deep
065-161 |Polyurethane Foam, 3/4", 16" Grande Deep
065-162 |Polyurethane Foam, 3/4", 17" Grande Deep
065-163 |Polyurethane Foam, 3/4", 18" Grande Deep
065-164 |Polyurethane Foam, 3/4", 19" Grande Deep
065-165 |Polyurethane Foam, 3/4", 20" Grande Deep

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D 25



Java® Back Cover

Part No.  Description

CJB-1010D |Java Back, Extra Cover, 10x10, Decaf, Regular

CJB-1013DT

Java Back, Extra Cover, 10x13, Decaf, Tall

CJB-1212

Java Back Extra Cover,

12x12, Regular

CJB-1215T

Java Back Extra Cover,

12x15, Tall

CJB-1312

Java Back Extra Cover,

13x12, Regular

CJB-1315T

Java Back Extra Cover,

13x15, Tall

CJB-1412

Java Back Extra Cover,

14x12, Regular

CJB-1412D

Java Back, Extra Cover,

14x12, Decaf, Regular

CJB-1412DP

Java Back Extra Cover,

14x12, Deep,

CJB-1415DP

Java Back Extra Cover,

14x15T, Deep, Tall

CJB-1415DT

Java Back, Extra Cover,

14x15, Decaf, Tall

CJB-1415T

Java Back Extra Cover,

14x15, Tall

CJB-1419

Java Back Extra Cover,

14x19, Grande

CJB-1419DP

Java Back Extra Cover,

14x19, Grande Deep

CJB-1514

Java Back Extra Cover,

15x14, Regular

CJB-1514DP

Java Back Extra Cover,

15x14, Deep,

CJB-1518DP

Java Back Extra Cover,

15x18, Deep, Tall

CJB-1518T

Java Back Extra Cover,

15x18, Tall

CJB-1522

Java Back Extra Cover,

15x22, Grande

CJB-1522DP

Java Back Extra Cover,

15x22, Grande Deep

CJB-1614

Java Back Extra Cover,

16x14, Regular

CJB-1614DP

Java Back Extra Cover,

16x14, Deep,

CJB-1618DP

Java Back Extra Cover,

16x18, Deep, Tall

CJB-1618T

Java Back Extra Cover,

16x18, Tall

CJB-1622

Java Back Extra Cover,

16x22, Grande

CJB-1622DP

Java Back Extra Cover,

16x22, Grande Deep

CJB-1714

Java Back Extra Cover,

17x14, Regular

CJB-1714DP

Java Back Extra Cover,

17x14, Deep,

CJB-1718DP

Java Back Extra Cover,

17x18, Deep, Tall

CJB-1718T

Java Back Extra Cover,

17x18, Tall

CJB-1722

Java Back Extra Cover,

17x22, Grande

CJB-1722DP

Java Back Extra Cover,

17x22, Grande Deep

CJB-1814

Java Back Extra Cover,

18x14, Regular

CJB-1814DP

Java Back Extra Cover,

18x14, Deep,

CJB-1818DP

Java Back Extra Cover,

18x18, Deep, Tall

CJB-1818T

Java Back Extra Cover,

18x18, Tall

CJB-1822

Java Back Extra Cover,

18x22, Grande

CJB-1822DP

Java Back Extra Cover,

18x22, Grande Deep

CJB-1914

Java Back Extra Cover,

19x14, Regular

CJB-1914DP

Java Back Extra Cover,

19x14, Deep,

CJB-1918DP

Java Back Extra Cover,

19x18, Deep, Tall

CJB-1918T

Java Back Extra Cover,

19x18, Tall

CJB-1922

Java Back Extra Cover,

19x22, Grande

CJB-1922DP

Java Back Extra Cover,

19x22, Grande Deep

CJB-2014

Java Back Extra Cover,

20x14, Regular

CJB-2014DP

Java Back Extra Cover,

20x14, Deep,

CJB-2018DP

Java Back Extra Cover,

12x18, Deep, Tall

CJB-2018T

Java Back Extra Cover,

20x18, Tall

CJB-2022

Java Back Extra Cover,

20x22, Grande

CJB-2022DP

Java Back Extra Cover,

20x22, Grande Deep

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D

26




Java® Back Fixed Laterdal
Assembly

Item Part No. Description
] See Chart Java Lateral Bracket, Fixed
2 See Chart  |Lateral Pad Bracket
3 See Chart  |Lateral Pad
4 025-153 M6 Nut Plate
5 025-313 Mé Slot Nut (Non-Threaded)
6 015-220 M6 x 15mm Socket Head Cap Screw
7 015-399 Flat Head Undercut Cap Screw 1/4"-20 x 0.25
8 015-397 Button Head Cap Screw with Washer 1/4"-20 x 0.5

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D



Java® Back Fixed Lateral
Assembly

LENGTH |
T e (I o i Part No. Description Length
¢ 3 025-224 Java Lateral Bracket, Fixed, 10" Decaf 4.91"
" __/ 025-225 Java Lateral Bracket, Fixed, 12"- 14" Decaf 5.87"
H ‘ 1 025-226 Java Lateral Bracket, Fixed, 15"- 20" 7.37"
| LENGTH ]
C D . Part No. Description Length
025-232 Lateral Pad Bracket, Curved, Short 3.66"
=5 025-233 Lateral Pad Bracket, Curved, Long 4.66"
LENGTH ’
) Part No. Description Length
025-230 Lateral Pad Bracket, Flat, Short 3.76"
) 3 025-231 Lateral Pad Bracket, Flat, Long 4.76"
LENGTH
e - \
Part No. Description Length
WIDTH 065210 Lateral Pad, Flat, 3" x 5" 3.5" 5.6"
/.:" 065211 Lateral Pad, Flat, 4" x 6" 4.5" 6.6"
\ // 065-212 Lateral Pad, Flat, 5" x 6" 5.5" 6.6"
LENGTH
/~ |
/ Part No. Description Width Length
WIDTH | 065213 Lateral Pad, Curved, 3" x 5" 3.5" 5.6"
\ 065214 Lateral Pad, Curved, 4" x 6" 4.5" 6.6"
\ ) 065215 Lateral Pad, Curved, 5" x 6" 55" 6.6"

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D



Java® Back Swing Away Lateral
Assembly, Right

ltem Part No. Description
1 See Chart  |Java Lateral Bracket, Swing Away
2 See Chart  |Lateral Pad Bracket
3 See Chart  |Lateral Pad
4 6000-389  |Swing Away Lateral Hinge, Right
5 025-153 M6 Nut Plate
6 025-313 Mé Slot Nut (Non-Threaded)
7 015-220 Mé x 15mm Socket Head Cap Screw
8 015-398 Flat Head Undercut Cap Screw 1/4"-20 x 0.375
9 015-397 Button Head Cap Screw with Washer 1/4"-20 x 0.5

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D



Java® Back Swing Away Lateral
Assembly, Right

—-—IFNGTH—-i
I Part No. Description Length
025227 Java Lateral Bracket, Swing Away, 10" Decaf 4.67"
025-228 Java Lateral Bracket, Swing Away, 12"-14" Decaf [5.63"
025229 Java Lateral Bracket, Swing Away, 15"-20" 6.95"
f LENGTH l’
C ’ ) Part No. Description Length
025-232 Lateral Pad Bracket, Curved, Short 3.66"
= 025-233 Lateral Pad Bracket, Curved, Long 4.66"
LENGTH :
v ) ) Part No. Description Length
’ 025230 Lateral Pad Bracket, Flat, Short 3.76"
025-231 Lateral Pad Bracket, Flat, Long 4.76"
LENGTH
” - \
\ Part No. Description Width Length
| 065-210 Lateral Pad, Flat, 3" x 5" 3.5" 5.6"
WiEH , 065211 Lateral Pad, Flat, 4" x 6" 4.5" 6.6"
/ 065-212 Lateral Pad, Flat, 5" x 6" 5.5" 6.6"
LENGTH

Part No. Description Width Length
WIDTH | 065213 Lateral Pad, Curved, 3" x 5" 3.5" 5.6"
\ 065214 Lateral Pad, Curved, 4" x 6" 4.5" 6.6"
"\ 065215 Lateral Pad, Curved, 5" x 6" 5.5" 6.6"
! /

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D



Java® Back Swing Away Lateral
Assembly, Left

ltem Part No. Description
1 See Chart  |Java Lateral Bracket, Swing Away
2 See Chart  |Lateral Pad Bracket
3 See Chart  |Lateral Pad
4 6000-390  |Swing Away Lateral Hinge, Left
5 025-153 Mé Nut Plate
6 025-313 Mé Slot Nut (Non-Threaded)
7 015-220 Mé x 15mm Socket Head Cap Screw
8 015-398 Flat Head Undercut Cap Screw 1/4"-20 x 0.375
Q 015-397 Button Head Cap Screw with Washer 1/4"-20 x 0.5

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D



Java® Back Swing Away Lateral
Assembly, Left

e LENGTH ———=]

Part No. Description Length
025227 Java Lateral Bracket, Swing Away, 10" Decaf 4.67"

025-228 Java Lateral Bracket, Swing Away, 12"-14" Decaf [5.63"

025-229 Java Lateral Bracket, Swing Away, 15"-20" 6.95"
f LENGTH ]
"' -7 Part No. Description Length
025-232 Lateral Pad Bracket, Curved, Short 3.66"
-:]'\NJ'E 025-233 Lateral Pad Bracket, Curved, Long 4.66"
\‘\ N /]
LENGTH —[
) Part No. Description Length
025-230 Lateral Pad Bracket, Flat, Short 3.76"
(@) 3 025-231 Lateral Pad Bracket, Flat, Long 4.76"
LENGTH
4 - \
\ Part No. Description Width Length
WIDTH 065210 Lateral Pad, Flat, 3" x 5" 3.5" 5.6"
065211 Lateral Pad, Flat, 4" x 6" 4.5" 6.6"
/ 065212 Lateral Pad, Flat, 5" x 6" 5.5" 6.6"
\ r A
LENGTH
/ |
/ Part No. Description Width Length
e | 065213 |Lateral Pad, Curved, 3" x 5" 3.5" 5.6"
l" 065214 Lateral Pad, Curved, 4" x 6" 4.5" 6.6"
\ 065-215 Lateral Pad, Curved, 5" x 6" 5.5" 6.6"
| - A

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D



Ride® Java® Cushion
Parts



Java® Cushion Assembly

Item Part No. Description
1 See Chart  |Java Cushion Base
2 See Chart  |Java Cushion Top Foam Layer
3 JCE-_ __ _ |Java Cushion Extira Cover (Insert Cushion Size)
4 JC-WK Ride CAM Wedge Kit (Pair)
5 6000-290  |Java Cushion 28 Gauge (Pair)
6 JCLTS Lateral Thigh Support Wedge (Pair)
7 JC-MTS Medial Thigh Support Wedge (Pair)
8 065-202 Well Insert, Bottom
9 065-201 Well Insert, Top

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D



Java® Cushion Top Foam

6000-524 Replacement Top Foam Assy, 12" x 12" [12" 11.5"
6000-525 Replacement Top Foam Assy, 12" x 13" [12" 12.5"
6000-526 Replacement Top Foam Assy, 12" x 14" [12" 13.5"
6000-527 Replacement Top Foam Assy, 12" x 15" [12" 14.5"
i 6000-528 Replacement Top Foam Assy, 12" x 16" [12" 15.5"
6000-535 Replacement Top Foam Assy, 13" x 12" [13" 11.5"
6000-536 Replacement Top Foam Assy, 13" x 13" [13" 12.5"

6000-537 Replacement Top Foam Assy, 13" x 14" [13" 185"

6000-538 Replacement Top Foam Assy, 13" x 15" [13" 14.5"

6000-539 Replacement Top Foam Assy, 13" x 16" [13" 155"

LENGTH 6000-546 Replacement Top Foam Assy, 14" x 12" [14" 11.5"
6000-547 Replacement Top Foam Assy, 14" x 13" [14" 12.5"

6000-548 Replacement Top Foam Assy, 14" x 14" [14" 12.5"

6000-549 Replacement Top Foam Assy, 14" x 15" [14" 12.5"

6000-550 Replacement Top Foam Assy, 14" x 16" [14" 12.5"

6000-551 Replacement Top Foam Assy, 14" x 17" [14" 12.5"

y 6000-552 Replacement Top Foam Assy, 14" x 18" [14" 12.5"

T 1 . 1 T ./

6000-559 Replacement Top Foam Assy, 15" x 14" [15" 185"
6000-560 Replacement Top Foam Assy, 15" x 15" [15" 14.5"
WIDTH 6000-561 Replacement Top Foam Assy, 15" x 16" [15" 155"
6000-562 Replacement Top Foam Assy, 15" x 17" [15" 16.5"
6000-563 Replacement Top Foam Assy, 15" x 18" [15" 17.5"
6000-564 Replacement Top Foam Assy, 15" x 19" [15" 18.5"
6000-565 Replacement Top Foam Assy, 15" x 20" [15" 19.5"
6000-570 Replacement Top Foam Assy, 16" x 14" [16" 13.5"
6000-571 Replacement Top Foam Assy, 16" x 15" [16" 14.5"
6000-572 Replacement Top Foam Assy, 16" x 16" [16" 15.5"
6000-573 Replacement Top Foam Assy, 16" x 17" [16" 16.5"
6000-574 Replacement Top Foam Assy, 16" x 18" [16" 17.5"
6000-575 Replacement Top Foam Assy, 16" x 19" [16" 18.5"
6000-576 Replacement Top Foam Assy, 16" x 20" [16" 19.5"
6000-581 Replacement Top Foam Assy, 17" x 14" [17" 135"
6000-582 Replacement Top Foam Assy, 17" x 15" [17" 14.5"
6000-583 Replacement Top Foam Assy, 17" x 16" [17" 15,5"
6000-584 Replacement Top Foam Assy, 17" x 17" [17" 16.5"
6000-585 Replacement Top Foam Assy, 17" x 18" [17" 17.5"
6000-586 Replacement Top Foam Assy, 17" x 19" [17" 18.5"
6000-587 Replacement Top Foam Assy, 17" x 20" [17" 19.5"
6000-592 Replacement Top Foam Assy, 18" x 14" [18" 13.5"
6000-593 Replacement Top Foam Assy, 18" x 15" [18" 14.5"
6000-594 Replacement Top Foam Assy, 18" x 16" [18" 15.5"
6000-595 Replacement Top Foam Assy, 18" x 17" [18" 16.5"
6000-596 Replacement Top Foam Assy, 18" x 18" [18" 17.5"
6000-597 Replacement Top Foam Assy, 18" x 19" [18" 18.5"
6000-598 Replacement Top Foam Assy, 18" x 20" [18" 19.5"
6000-603 Replacement Top Foam Assy, 19" x 14" [19" 13.5"
6000-604 Replacement Top Foam Assy, 19" x 15" [19" 14.5"
6000-605 Replacement Top Foam Assy, 19" x 16" [19" 155"
6000-606 Replacement Top Foam Assy, 19" x 17" [19" 16.5"
6000-607 Replacement Top Foam Assy, 19" x 18" [19" 17.5"
6000-608 Replacement Top Foam Assy, 19" x 19" [19" 18.5"
6000-609 Replacement Top Foam Assy, 19" x 20" [19" 19.5"
6000-614 Replacement Top Foam Assy, 20" x 14" [20" 13.5"
6000-615 Replacement Top Foam Assy, 20" x 15" [20" 14.5"
6000-616 Replacement Top Foam Assy, 20" x 16" [20" 15.5"
6000617 Replacement Top Foam Assy, 20" x 17" [20" 16.5"
6000618 Replacement Top Foam Assy, 20" x 18" [20" 17.5"
6000-619 Replacement Top Foam Assy, 20" x 19" [20" 18.5"
6000-620 Replacement Top Foam Assy, 20" x 20" [20" 19.5"

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D 35



Java® Cushion Base

6000-425 Replacement Base Assy, 12" x 12" 12" 11.5"
6000-426 Replacement Base Assy, 12" x 13" 12" 12.5"
6000-427 Replacement Base Assy, 12" x 14" 12" 13.5"
- 6000-428 Replacement Base Assy, 12" x 15" 12" 14.5"
6000-429 Replacement Base Assy, 12" x 16" 12" 15.5"
6000-436 Replacement Base Assy, 13" x 12" 18" 11.5"
6000-437 Replacement Base Assy, 13" x 13" 13" 12.5"
6000-438 Replacement Base Assy, 13" x 14" 13" 13.5"
6000-439 Replacement Base Assy, 13" x 15" 13" 14.5"
6000-440 Replacement Base Assy, 13" x 16" 13" 159"
ENGTH 6000-447 Replacement Base Assy, 14" x 12" 14" 11.5"
""" 6000-448 Replacement Base Assy, 14" x 13" 14" 12.5"
6000-449 Replacement Base Assy, 14" x 14" 14" 12.5"
6000-450 Replacement Base Assy, 14" x 15" 14" 12.5"
6000-451 Replacement Base Assy, 14" x 16" 14" 12.5"
6000-452 Replacement Base Assy, 14" x 17" 14" 12.5"
6000-453 Replacement Base Assy, 14" x 18" 14" 12.5"
1 6000-460 Replacement Base Assy, 15" x 14" 15" 189"
6000-461 Replacement Base Assy, 15" x 15" 15" 14.5"
6000-462 Replacement Base Assy, 15" x 16" 15" 15.5"
WIDTH 6000-463 Replacement Base Assy, 15" x 17" 15" 16.5"
6000-464 Replacement Base Assy, 15" x 18" 15" 17.5"
6000-465 Replacement Base Assy, 15" x 19" 15" 18.5"
6000-466 Replacement Base Assy, 15" x 20" 15" 19.5"
6000-471 Replacement Base Assy, 16" x 14" 16" 13.5"
6000-472 Replacement Base Assy, 16" x 15" 16" 14.5"
6000-473 Replacement Base Assy, 16" x 16" 16" 15.5"
6000-474 Replacement Base Assy, 16" x 17" 16" 16.5"
6000-475 Replacement Base Assy, 16" x 18" 16" 17.5"
6000-476 Replacement Base Assy, 16" x 19" 16" 18.5"
6000-477 Replacement Base Assy, 16" x 20" 16" 19.5"
6000-482 Replacement Base Assy, 17" x 14" 17" 139"
6000-483 Replacement Base Assy, 17" x 15" 17" 14.5"
6000-484 Replacement Base Assy, 17" x 16" 17" 159"
6000-485 Replacement Base Assy, 17" x 17" 17" 16.5"
6000-486 Replacement Base Assy, 17" x 18" 17" 17.5"
6000-487 Replacement Base Assy, 17" x 19" 17" 18.5"
6000-488 Replacement Base Assy, 17" x 20" 17" 19.5"
6000-493 Replacement Base Assy, 18" x 14" 18" 13.5"
6000-494 Replacement Base Assy, 18" x 15" 18" 14.5"
6000-495 Replacement Base Assy, 18" x 16" 18" 15.5"
6000-496 Replacement Base Assy, 18" x 17" 18" 16.5"
6000-497 Replacement Base Assy, 18" x 18" 18" 17.5"
6000-498 Replacement Base Assy, 18" x 19" 18" 18.5"
6000-499 Replacement Base Assy, 18" x 20" 18" 19.5"
6000-504 Replacement Base Assy, 19" x 14" 19" 138,9"
6000-505 Replacement Base Assy, 19" x 15" 19" 14.5"
6000-506 Replacement Base Assy, 19" x 16" 19" 159"
6000-507 Replacement Base Assy, 19" x 17" 19" 16.5"
6000-508 Replacement Base Assy, 19" x 18" 19" 17.5"
6000-509 Replacement Base Assy, 19" x 19" 19" 18.5"
6000-510 Replacement Base Assy, 19" x 20" 19" 19.5"
6000-515 Replacement Base Assy, 20" x 14" 20" 13.5"
6000-516 Replacement Base Assy, 20" x 15" 20" 14.5"
6000-517 Replacement Base Assy, 20" x 16" 20" 15.5"
6000-518 Replacement Base Assy, 20" x 17" 20" 16.5"
6000-519 Replacement Base Assy, 20" x 18" 20" 17.5"
6000-520 Replacement Base Assy, 20" x 19" 20" 18.5"
6000-521 Replacement Base Assy, 20" x 20" 20" 19.5"

Ride Designs Parts Manual | © 2016, Ride Designs. 090-102-D 36



